



## Model List of Essential Medicines



### **Amphotericin B** [General information](#)

Section

Antileishmaniasis medicines

- Parenteral > General injections > IV: 50 mg in vial powder for injection (liposomal complex); 50 mg in vial powder for injection (as sodium deoxycholate)

Indications

[Visceral leishmaniasis](#)



### **Meglumine antimoniate** [General information](#)

Section

Antileishmaniasis medicines

- Parenteral > General injections > IM: 1.5 g per 5 mL in 5 mL ampoule

Indications

[Visceral leishmaniasis](#) [Mucocutaneous leishmaniasis](#) [Cutaneous leishmaniasis](#)



### **Miltefosine** [General information](#)

Section

Antileishmaniasis medicines

- Oral > Solid: 10 mg; 50 mg

Indications

[Visceral leishmaniasis](#) [Cutaneous leishmaniasis](#) [Mucocutaneous leishmaniasis](#)



### **Paromomycin** [General information](#)

Section

Antileishmaniasis medicines

- Parenteral > General injections > IM: 750 mg paromomycin base (as sulfate)

Indications

[Visceral leishmaniasis](#)



### **Pentamidine** [General information](#)

Section

Antileishmaniasis medicines

- Parenteral > General injections > IM: 200 mg (as isetionate); 300 mg (as isetionate)

Indications

[Visceral leishmaniasis](#)



**Sodium stibogluconate** [General information](#)

Section

Antileishmaniasis medicines

- Parenteral > General injections > unspecified: 100 mg per mL in 30 mL vial

Indications

[Visceral leishmaniasis](#) [Mucocutaneous leishmaniasis](#) [Cutaneous leishmaniasis](#)